Hardware List

LINE DESCRIPTION QTY/KIT [LOCATION
1 HEX HEAD BOLT M18X2.5, 130MM, CLASS 8.8, ZINC 4 FRONT LEAF / LEAF SHACKLE BOLT
2 NYLON INSERT NUT, M18X2.5, 18.5MM HT, CLASS 8, ZINC 4 FRONT LEAF / LEAF SHACKLE NUT
2! WASHER, M18, CLASS 8, ZINC PLATED 8 FRONT SHACKLE/ FRONT LEAF / LEAF SHACKLE WASHER
4 HEX HEAD BOLT, M12X1.75, 30MM, CLASS 10.9, ZINC 2 FRONT SHACKLE BOLT
5 WASHER, M12, OVERSIZED, 37MM 0D, 2.7-3.3MM THICK, ZINC 2 FRONT SHACKLE WASHER
6 NYLON INSERT NUT, 9/16-18, GRADE 5, ZINC 8 U-BOLT NUT
7 SAE WASHER, 9/16, ZINC 8 U-BOLT WASHER
8 HEX HEAD BOLT, M16X2.0, 120MM, CLASS 8.8, ZINC 4 REAR LEAF/SHACKLE BOLT
9 NYLON INSERT LOW PROFILE NUT, M16X2.0, ZINC 2 REAR LEAF NUT
10 NYLON INSERT NUT, M16X2.0, 16MM HT, CLASS 8, ZINC 2 REAR SHACKLE NUT
11 WASHER, M16, CLASS 8, STEEL, ZINC 8 REAR SHACKLE WASHER
12 FLANGED HEX BOLT, M12X1.75, 60MM, CLASS 8.8 ZINC 2 LOWER SHOCK BOLT
13 FLANGED SERRATED HEX NUT, M12X1.75, CLASS 8§ 2 LOWER SHOCK NUT




